jamato

W &k =& BB B

Instruction Manual

INBE—%4
COMPACT MOTOR

VG/Y

VG, VGS¥U—X
VG, VGS Series

[ p
VG,VGSY Y —XDOBUESHIAE S B4 534 %  This instruction manual shows contents
ZHELTWET, different from VG and VGS series.
VG,VGSI U —XOEUESHIRE - Bt TfE Read this manual with INSTRUCTION of
B EEW, VG and VGS series.

AEPEOSERICH - TE, BUESIAE%.E Before using your compact motor, please
BETEFEANEESE, AEEL<ER LT, read the instruction manual and
SIEULLBEVNCTEEL, understand the contents well.

F-. BEMICE-TERIZ. BEWSKRBZHFMN After reading the instruction manual,
WOTHESNBECBICFELTLREE W, please keep it in a location where it is

L easily accessible to the operator. )

,&%MMMﬂWMWWWWM%aum




H X/CONTENTS

1. BFAAE

T—=7ILAY rX

FERER(AFTT)

FEEHX(BY A T)

.3 ¥

BCHR

1 E-SOERR

>V T DR

3 RORV DR
E—YDRTE

1 BERE

RVWEREDRE

RYIDEEDEERR

Yy OF1 SR

R

—

N

N

N

w

— ] — ] et | o | e | e | e | o | o | et | e | o |
M| o] o] | o] | o] o] =2 = = |8

i

© |o|o|N|o|lojo] ] d]A|w|ro]—] —]=—

W
2
S
>
S
Xt
i3
—OJ

P %

el
vl

&I EHDH

FHEBRYRBERED, EANREEETIIENBD T, ZORICE, FEONEBLUHARG E0—EH. FEMmE—K
LBWSELHDETDT, HBSMUHSTEILEV. oo FEOFRICHT> TRBLEHMUTEDXIH, T—0RD P
HENBEPRRENTHESIBETERWIEABDET,




H X/CONTENTS

1. Installation 13
1.1 Table cutting diagram 13
1.1.1 Table top type (Type A) 13
1.1.2  Table top type (Type B) 14
1.1.3  Semi-submerged type 15
1.2 Wiring 16
1.2.1 Wiring motor 16
1.22  Connecting lamp 16
1.22  Connecting R connector 17
1.3 Setting motor 18
1.3.1 Sinple setting 18
132  Setting sewing speed ' 19
1.3.3  Release of thread cutting operation 20
1.4 Adjusting synchronizer 20

2. Regular maintenance 21

3. Changing timing belt 22

Appendix 23

% % % ILLUSTRATED SPARE PARTS LIST % % %

Attention

The description in this instruction manual is subject to change for improvements of the commodity without
notice.







1. \BidAE

X 1

1.1 7—71LAhy  E

1.1.1 EFEREKX(AT1 )

e9l

816

4-09 91677VR¥16

220

90

20
2~

0§

470

228

4-¢69

& | ay | @
Xiy s vl 8
N
08 oL
08¢
(=]
a
w w
KR 4
7/
9 N

Q
&

0¢

al

¥m E-E(1/2)

71200 X595X50

F-

VG/Y



1. EAAE

1.1.2 EFEHX(B 51 7)

%¥)

07X 0¥SX00ZI A L~< v
082 872
6 6l
7
ﬂ e N 3 3
\a fl\/
8 3
o
| ,
’ ¢ <Y
A \dl A
[7) e Lo -y
o Yo
© &
\V\flls
==
©
o
%0 = /
A% 4RNLAID 60~
¥8

X 2

VG/Y



1. 5%

1.1.3 #XR

07X 075X 0021 ak £ - £

9l2BN/HG 60-8

£ S
08¢ q
161 £8¢
18 244
09 WA
214
©
3
. >
8 < p)
[o.]
— by x
8 o nwr:d (! 0/&
N w
w ! S S
E
>
9
K &
AN
O/:V &
- % - 12)
@
@ ®
]
N
ol P

X 3

VG/Y



1. JEA7TE

1.2 BofR

1.2.1 E—5 DECHE

AEE

ERRIEIY FO—ILRY V REBRICEHRE LRV TRV,

m
Q

Oavibe— Ry 7R N2y bE, T—YOFABR ML CTF— 7 VICHD T TL R0,

Qavia—lRrRy 2R, RI¥NL21=v b, T—4%, F=NWICEr7arA M. =—YOFHHE
L CERL TCES v,

O v v oREED 6 DERIZ, ZNFNOEBEOTHBIL > TEF L TLER 0,

1.2.2 2> 7Dk

ANFER

RO Y TR ICERALBEWTEZW, FHELIBIET2E8ENRBDET,

(o)
N

ST =+ E & QO
. )
'TJIN °
: —= T —4
F—=1C
(v oruiiy)
—== X2 |
: HGYoa)
1 OO0
2 ! leXeXs]
3 2 100 00
¥ 'TJOUT oP| 2
¢ =) (@)«
[oP] 1 [oP) 3
© o
X 4

VG/Y 4



1. &HAE

1.2.3 ROAXR T Y D¥fx

SV VOKBEPEBIIN LR 227 ¥ 2 ROMBICEAR T,
BHT3Ra%27yORFE MR £2 RSBCLTEIN,

BHIA AL v

mED T SMBRRINET
B 5

’ Z&EEE? ~
1. BEVDOI Y VIERHBUER IR 9 EHERALTLEE W,
RIXY%iE. RLLOHEBELTVWETOT. MEULAWR IRYVEEE LB,
BBET3HENLBOET,
2. RIARIIEEHRLRVE =YY OBREEE 2,000rpm KREINET,
X, R2LOMEHLSBENSIRIhET,
NG J

I
\ll
\
Z

5 VG/Y



1. JENTE

1.3 E—5DEEE

SVVOBEPEEBICBUTE—YZEULSKRELTLEZY,

[ ANER

A ERERBEPRBRORRICED T,

Q

1.3.1 B&=E

FHELEEIZ., THEOAETE-—IORENLETEET, (R 1 2R)

L[Ple—%MmLastc MEEANS L, T047TMAC, L BRI NET,

2. [S]x—z@yemEn | |3.[C]D]¥—%mLT 4.[ S| F—mETLHLREICLEE
AR RE 2 — FHRR FLofaiEa—Fic ENEYT, ZLTHBHICT —<
SNET, EELET, NE—F KR £7,

iE)/ —VILVE—R [ EEOEEAE 2R

a—F| #R TR
Y2 | P 3 |VGVGSy Y —X0UTH Tl w3 ==
c ANEE
Y3 | H 3 |[VGVGS> Y —ADOUT-AXXFEEER
Y5 | H§ VG VGSs Y —RDUT-AXXE/ST2- ASSER
#1

KR1UADI-RRBELBWTEEW,
HEPHBORREICEDET,

fHHHEF. BOEER 5,000rpm ICBEL TWET,
T2 I VIIBUT, BOEEZRELTLEE Y, ( T1.3.2 BWEEDOHKE, ZH)

ZDMOBRERUVEE

O CSE:EMN 2D UT-AXX(F)E T UT-AXX (F)/ST2-A &1 ek CSEEDHRELE 22 L TLEE VY,
O BF7, BF8 ¥:i&E X Tifek BFEBOREAE I Z#SHB L TLE3vw, ZFLBFS-CIZIEMGL TWERA,
O CA2EBIZEMIHL TV ERA,

OVG2779 79 RZEMIG L TWER A,

VG/Y 6




L =R paps S

1.3.2 $ELE

BREICAE TRVEEREZIT .

(f) 6500rpm 5 6000rpm 2B HET 284

L[P]*—2#L 57, 2.[S]¥—=mL 2T, 4. 'H.6000; t&ETEN
001.Hy :F#HRENET. H. 6500, L#RSNET, nZ[S] F—2WL 7,
3.[A|[B][C] D] p#s> T || 5. /—wrE—FIED £,
MORERFEL T, (#T)
5
» 4
Gltlzd
0 7 [ 63
a0, H

¥ H
L senon i
Y <
3 3
i ’

( WEREET 3. RRShAMEL. MOTEEEA, )
FEO L5 I BEEEE -T2 S oy

1. HERERRTEED 2. [A] ¥ —BIL T LMBEE 19X XX, DORITH
& 50, DRRIN3D

50

L jafCr—mmLT 5[B]*—%ML < 6.[A] ¥ —csfx
| EEERED £TB B2y L1 5 B
{' H GO0 " H,_ 6000
- ==
A li =B
(s vy ORVERER. SEEEENECRELEVT RSN, HECRAOREIED XY, )




1. ERAE
§

1.3.3 Y10 EEDERRR

[B % —1c & b0 D SRR £ 7213, YY) BFER DR
ENTEET,

[Bl*—0ko®r o, »ETLTWIUL. 58108
BRERINTVLET,

X 6

1.4 >V AF 1Y DRE

UT. UT-AZEBEMD > vOBEA&IR. $HELMESE R | $HEEVESR ER XD FHOBE. E~FLh
EERERDS 0.5m IR o&8HEICHS 2 ERHERL TP
I\,
TUNTVLEHEEIR. L2028 Ty 7 ad 4 FODh:
BE AR L TLEI N,
BESCVZHBEISTHEIRMEBEZERL TLEX v,

X7

SHRILMELSER LR 2B E 3184, A FHE

X 8

VG/Y 8



2. g SR

1. E—VEINBIZHBEE7 4 LZODIZZ b %
EHRBL T F X,

2.8Ic—F, BRIV FORBOTHEZ? 4 7D
ZEROAL, FOTAHZERYBLTLEI W,

S, iy
AFEE
CHIREEDEIVUATRICREETNT .
FHEORBRRAICHEDET,

3. Blz—fE. VAN ZEONLCREBRLT
L FEE W,

N =z
A Ii I%\
FALEIVITT—)DENILMNODEIC T
NEFED &, NILMDKYNZRAEICED X
EXS

X9

VG/Y



3. NI b DI

(1) E22OZBOHT. N FIAN—QREY 4T,

(2) E-FMNEC@D LR Y (3 H)DZELY 44,

@)Y EHVF A I TV EFEZIY AT,

(4) =E—VBNEO®EZRL LITRBS. FlLuyL I vix
NV EERENT B,

(5) E—FZHTBERDRE I VL TVRAEEY®2E&hY
T, EFYERE)DTEET %,

(6) RV FAN—QZDY FT B,

VG/Y l 0



P B

CSREDREAE

AVFVART 4 v F ApHRERIE, EERG 1T 2ES

1.[Ple—zmy.

2.&—F [A] &
Ebb,

5.[D ¢ —%#L CIOFF, %
5TON ~YIh#z 3,

8.[D]*—%2#LT'355
r4jl\wk)}@z’.50

10.[C ¥ —% 2L T3
2510~ h Pz 3,

3. 4] F—RBEH L T(H L 3L
5617 C )FO21.EBT # &R ¢ 3,

11. [D]¥—%#HL 02
5T ~EIh#R B,

[

12.[S]x—%#ML T/ —wn
E-FIKR%.  (#&T)

VG/Y



3. A% — g
LT 196.6F, %
ERRSE 3,

4.[S Jxr—%imy.

5. [D]¥—%#L<
'OFF]2* & TON;
NUE TR

6. [S|x—rMmLcl/—wre—1 K
R3. (#%7T)

RIOAORXVYmBE —ER

BiTE RE ¥siE B ¥iiE RE
VG2700 1070195 | [VG2740 1070195 | |[VG2791 1070195
VG2700-8 1070196 | [VG2740-8 1070196 | [VG2792 1070195
VG2700P(R) | 1070198 |[vG2740P 1070198 | [VG2792P 1070198
VG2703 1070195 | [vG2740P-8 | 1070198
VG2708 1070195 | [VG2742PR 1070198 | [VG3721-8 1070197
VG2713 1070195 | |VG2742PR-8] 1070198 |[VG3721P-8 | 1070198
VG2713-8 1070196 | [VG2745P 1070198
VG2713P 1070198 | [VG2760 1070198 | [VGS2708-8 | 1070197
VG2730 1070197 | [VG2760PR 1070198 | [VGS2730-8 | 1070197
VG2730P(R) | 1070198 VGS2740-8 | 1070197
VG2735 1070197 | [VG2790 1070195
VG2735-8 1070197 | [VG2790-8 1070196 | [VGS2790-8 | 1070197
VG2735P(R) | 1070198 |{VG2790P 1070198
VG2735PR-8| 1090198 |{vG2790P-8 | 1070198 |[vGsS3721-8 | 1070197

=2

VG/Y

12




1 . Installation

(W) 0G X §6G X 00g] :SUOTSUSUWIP BTqE],

vG/Y

0¢

SL Ie

JIo3eI8do (2/1)4-4 uot3oeg
v
oLy 0SE 0e
0zz 8z _ j//\
6 29
r ol N
S g
B i~
-n/vw ~ a1 -
02o g |,
8
ra
v
®
Q) L

= 8 L9 -y
© 91 yadep oroy xuns = 06 1| A& 3>

~
oOfl < -199UN00 9T H  6D-F @ gL Ave
sl% 3 WNQQ
—— o
S 2 3+ ¢
> =

(o5
-— o - 0z 60-¥
= K= <
(& =3 A /

(=]
D - /
—— D
o8 =
o | =
— —
~— &
- —

13

"Fig. 1



1. Installation

1.1.2 Table top type (Type B)

(W) 0% X 0%S X 00¢1:SUOTSUsWIp o1qe]

J03egado

v

08z 8¢
A
6 64 oe,v
a,
ml.Q - ~J
% X J (=] o
PR @
R g
\‘\
LN
40 ? [ANER) f
N _ N
[7) w LD -y
o]
) (3
= 0Z¢
o
J
9l /
? L
44 91 yadep o7oy yuns
V8 -I21un0d 91 o 6 ¥

Fig. 2

14

VG/Y



1. Installation

1.1.3 Semi-submerged type

(umry 0% X 0%G X 001 : SUOTSUSWIp Sge] xo3e1edo
082 v
L4l €82
18 822
09 Syl
8y )
- ¢
n
an mw 13
3
S ®
— ad <t M“
= o nwmv n\vr 0/&
) w
w K S =
-
o ~ \\\MMW
D
E \@UL
9
03 &
nwv &
| Q
&
FanY
\J
3
\ J

6L

91 yadep efoy yuns
-I83UN0d 91 P 6 P -8

Fig. 3

VG/Y

15




1. Installation

1.2 Wiring

1.2.1 Wiring motor

/AWARNING

Unplug the power cable for the control box during wiring.

0
_

1. Install the control box and the pedal unit on the back surface of the machine table referring
to the instruction manual for the motor.

&

Connect the control box, the pedal unit, the motor, and the rotation detector unit (synchronizer)
referring to the instruction manual for the motor.

w

Connect a device from the sewing machine referring to each instruction manual.

1.2.2 Connecting lamp

/A CAUTION

Never use the lamp other than the exclusive lamp. If used other lamps, it can cause the damage to the control
box.

Lamp <=—

—= Motor

Rotation detector unit -

(synchronizer)
il ——=>Pedal unit
1< |
o
1o O Q|2
1 OO O|s
2 1 7O O Qs
; 2 ©| 0 Cofnr
¥ 'TJOUT [oP] 2
&
sfifeYe)i2 g
[oPl 1 (0P 3
S ©)
Fig. 4

. VG/Y 16



1. Installation

' 1.2.3 Connecting R Connector

Insert R Connector properly depending on the machine model or device in the position of figure.
Refer the parts No. of R Connector in appendix Table 2.

Switch

I R Connector

Three last digits of the parts No. are dis-
played.

- A\ CAUTION -

1. Set the appropriate R connector to the machine model.
R Connector is limited by the safety, when improper R Connector is connected, damage to the
machine might be caused.
-2.Without R Connector, maximum sewing speed is set for 2000rpm.
\_ And the function is limited by the consideration in safety.

Fig. b

17 VG/Y



1. Installation

—
1.3 Setting motor

/A CAUTION

Set the motor properly depending on the machine model or device. Improperly setting motor can cause the
machine damage or breakdown.

1.3.1 Sinple setting |

On the main models, change the motor setting as following steps referring to Table 1.

1. While pressing [:] key, turn the power switch ON. LED displays “047MAC” .

2. Press key to dis=| |3. Press or @ key to 4. Press key to change the new
play current simple enter a cord for the setting. Then automatically re—
setting. new simple setting. turn to normal mode.

Note:Normal mode is a mode possible to
operate normally.

/A CAUTION

Be sure to set the cord in Table 1. If set other
cords, it can cause the damage or breakdown.

Cord| Display Machine applied

Y2 I—' E' With UT device on VG and VGS series at shipment

v3| M3 |With UT-AXXF device on VG and VGS series

Y5 :—' S With UT-AXXF/ST2-A device on VG and VGS series

Table 1

Simple setting is set the sewing speed to 5000rpm.

Set the appropriate sewing speed for each machine. (Refer to [1.3.2 setting sewing speed])
- Other machines and devices:

1. Set UT-AXXF or UT-AXXF/ST2-A device with CS device referring to “Appendix: Setting CS device” .

2. Set BF7 or BF8 device referring to “Appendix: Setting BF device” . BF8-C device cannot be

applied.
3. CA2 device cannot be applied.
4. VG2779 cannot be applied.

V6/Y 18




1. Installation

—
1.3.2 Setting sewing speed

Set the appropriate sewing speed for each machine.

(Example) Changing the speed from 6500rpm to 6000rpm.

1. Press key @, LED displays 2. Press key , LED displays||4. When displayed as
“001. H” . “H. 6500” . “H. 6000” , press key[S].
3. Press keyl:]):l 5.1t return to “nomal mode” .
to set the sewing speed. Finished.

[ o]
)
10

( The numerical value cannot be decresed, when changing a speed setting. \
Do the setting change as follows.
1. The speed setting is 2. Press key several times, lowest value “50”
displayed. is displayed next to highest value “Oxxx” .

H, o H 9500 - v

X._.?- i’" i‘- H
B C 4b

flgSRsR i

/ é PR

4. Press key , the numerical||5. Press key , the numerical||6. The numerical value
value is turned over and value is turned over and is set with key.

raises it. raises it.

.{"":
“ b

1wy
;%.; . Al )
oy

/A CAUTION

Do not set the speed over the maximum rotation of the machine. It causes the breakdown and damage.

19 VG/Y



1. Installation

1.3.3 Release of thread cutting operation

Relese or use of thread cutting operation can be

set by key.
While display o] is above the [B] key lights,
thread cutting operation is released.

1.4 Adjusting synchronizer

On the machine with a UT/UT-A device, check the
needle stop position is between the highest point
and the point 0.5 mm below the highest point.
Loosen the screws @ to move the synchronizer @
right or left to adjust its position.

@ If the needle stops before the highest posi-
tion, move the synchronizer® to the left. (Fig.
7

@ If the needle stops after the highest position,
move the synchronizer® to the right. (Fig. 8)

Then run the machine to check the needle stop

position.

=
J. oo

A8 /D

]

Fig. 6

handwheel \@)

Fig. 7

handwheel

Fig. 8

V6/Y 20



2. Regular maintenance

Remove the dust on the dust proof fil-
ter@ of the motor brackt every day.

Loosen the wing bolt @ to remove the
dust proof filter @, and remove the

dust inside it once a week.
handwheel

/A CAUTION

Clogged dust causes the machine to cool
insufficiently, resulting in over heating.

Remove the belt cover to clean aroud it

once a month.

A\ CAUTION

Clogged dust between the timing pulleys @@
and the timing belt ® can cause the belt
breakage.

VG/Y



3. Changing timing belt

(1) Loosen the screws@ to remove the belt cover

@.

(2) Remove three screws@ of the motor bracket®).

(3) Remove the old timing belt®.

(4) While holding up the motor bracket®), set a
new timing belt.

(5) Align the eyes of the motor bracket® with two
pins® on the machine and fix them with three
screws @).

(6) Reset the belt cover ®.

V6/Y

22




Appendix

Setting CS device

" To sew one stitch of normal sewing after four stitches of

1. Press [:] key.

2. Mode [A] will
be changed.

5. Press[::]key to change
“OFF” to “ON” .

8. Press‘::]key to change
“3,7 to “4” .

110. Press key twice

to change “3” to
“O’

condensed stitch sewing:

Press

F

g
Vi

AAAAAAAAAAAAA

key to display

11. Press key
change 07
“1”

12.

Press key to return

“normal mode”. Finished.

VG/Y



Appendix
_

Setting BF device:

1. While pressing[lgﬂkey, turn the 2. Mode [D] will 3. Press@%ffkey several
power switch “ON” . be changed. times to display
“196. 6F” .
+
4. Press key. 5. Press IEI key 6. Press key to return “normal
to change “OFF” mode” . Finished.
to “ON” .

Parts List of R Connector

Model Parts No. Model Parts No. Model Parts No.
VG2700 1070195 | [VG2740 1070195 | {VG2791 1070195
VG2700-8 1070196 | |VG2740-8 1070196 | [VG2792 1070195
VG2700P(R) 1070198 | |VG2740P 1070198 |VG2792P 1070198
VG2703 1070195 | |VG2740P-8 1070198
VG2708 1070195 | [VG2742PR 1070198 | [VvG3721-8 1070197
VG2713 1070195 | |vG2742PR-8] 1070198 |{VG3721P-8 1070198
VG2713-8 1070196 | |VG2745P 1070198
VG2713P 1070198 | |VG2760 1070198 | [VGS2708-8 1070197
VG2730 1070197 VG2760PR 1070198 | [{VGS2730-8 1070197
VG2730P(R) 1070198 VGS2740-8 1070197

|VG2735 1070197 | [VG2790 1070195
VG2735-8 1070197 | IVG2790-8 1070196 | {VGS2790-8 1070197
VG2735P(R) 1070198 | [VG2790P 1070198
VG2735PR-8]| 1090198 ||VG2790P-8 1070198 |IVGS3721-8 1070197
Table 2

VG/Y 24



ILLUSTRATED
SPARE PARTS LIST

VG, VGS/Y



VG/Y (1)

VG/Y



VG/Y (1)

IIZNBRE—5(1)

1

I A s s

Ref.No Parts No. Description m % Amt. Req
1 3501410 Motor Bracket ET—YBf4AE 1
2 009977 Screw(M6-1 x 25) IExy 3
3 3500606 Dust Proof Filter PHED « LY 1
4 300100 Conical Spring Washer mNRRIv I+ 1
5 170010 Screw(M4-0.7 x 4) =) 1
6 000538 Washer A 5
7 190074 Wing Bolt(M4-0.7 x 8) FaomRILk 1
8
9 3501414 Pulley(Small) T—=Uu 1

10 160005 Screw(M6-1 X 8) jl=87) 1
11 160007 Screw(M6-1 X 6) TRy 3
12 3501411 Timing Velt YAV IRILK 1
13 3501415 Pulley(Large) AR IVN) 1
14 3501412 Velt Cover ~NJb kA= 1
15 009935 Screw(M5-0.8 x 20) IExy 2
16 300043 Washer A A 2
17 3501413 Motor Cover E—FhHN— ]
18 110013 Screw(M4-0.7 x 8) IRy 6
19 9613360 Motor pe—% 1
20 120030 Screw(M5-0.8 x 12) IERY 4
21 1200451 Rotation Detector Unit R—JLIC(#E) 1
22 180012 Screw(M4-0.7 X 3) xRy 2
23 3500613 @ Lower Shaft(Right) TEh(R) 1
24 000538 & Washer RAVBIE 2

VG/Y



VG/Y(2)

KA

/
Ay
o

X<
@)

\J &

||||||||||||||||| <)

VG/Y



VG/Y(2) INBLE — % (2) 2
—

RefNo Parts No. Description m A Amt. Req
1 9613365 [9613361] Control Box, C. Set(Note) HIHER w 7 Z (18) GE) 1
2 1057152 Control Board(Note) HIEENR () 1
3 1057153 Panel Board ' ISR IVEMR 1
4 350014 Wood Screw(¢ 5 x 25) RRY 7
5 1670181 Fuse(0.6A) L Ea2—X(06A) 1
6 1070182 Fuse(15A) £ 2 —X(15A) 2
7 9611077 Pitman Evbvy 1
8 9613362 Pedal Sensor, C. Set RNV H(HE) 1
9 1057154 Pedal Sensor Board Y IvHER 1

Note: When ordering the Part No. 9613365 of Ref. No. 1 and the Part No. 1057152 of Ref. No. 2,
please inform us of the CODE that describes to the sticker on the back of the Control Box, C. Set
with Part No..

(#) Ref. No. 1 Parts No. 9613365 & U'Ref. No. 2 Parts No. 1057152 % 2 XOBRIZ. B LIt
HHE Y 7 ZF) BEHORAT v A —ICi# L TEH £TCODE(a— F)Z2BHISEL X0,

PARTS NO. 9613365
MODEL: vOOOIO/Y
CODE: Y3

Control Box, C. Set
Ry o2 ()

VG/Y



3

VG/Y(3)

VG/Y



& VG/Y(3)

INBIE— 4 (3)

3

O S

RefNo Parts No. Description m 4 Amt. Req
1 1066143 Switch, Complete Set A F(#) 1
2 3500553 Switch Support A4y FEfR 1
3 1066142 Switch Ay F 1
4 0063609 Switch Cover A1 Y FHIN— 1
5 009984 . Screw(M2.3-04 x 10) IRy 2
6 110062 Screw(M35-06 x 8) TRy 2
7 ——— R Connector(See the below) ROV 9 (TEER) 1
8 3100008 Supporting Board SR 1
9 3501416 Supporting Board(Long) ZTR(ER) 1

10 3500614 Oil Reservoir Rubber Cushion TLEE 4
11 180009 Setting Screw(M6-1 X 16) i T e S 4
12 000070 Hanging Nut miryhk 4
13 009858 Hanging Bolt(M8-1.25 x 75) mUMRIL K 4
14 000162 Washer AR 8
15 0020064 Supporting Board Rubber Cushion ZTRITLE 4
16 0063010 SupportingBoardRubberCushion(Lower) 41k T LAB(T) 4
17 000016 Nut Fyhk 8

Parts List of R Connector (R 2 % 7 ¥ %)

Model Parts No. Model Parts No.

HiE aE BiE RE
VG2700 1070195 | [VG2745P 1070198
VG2700-8 1070196 | [VG2760 1070198
VG2700P(R) 1070198 | [VG2760PR 1070198
VG2703 1070195 | {VG2790 1070195
VG2708 1070195 | [VG2790-8 1070196
VG2713 1070195 | |VG2790P 1070198
VG2713-8 1070196 | [VG2790P-8 1070198
VG2713P 1070198 | |VG2791 1070195
VG2730 1070197 | [VG2792 1070195
VG2730P(R) 1070198 | {VG2792P 1070198
VG2735 1070197 ||VG3721-8 1070197
VG2735-8 1070197 |{VG3721P-8 1070198
VG2735P(R) 1070198 ||VGS2708-8 1070197
VG2735PR-8] 1090198 |[VGS2730-8 1070197
VG2740 1070195 | [VGS2740-8 1070197
VG2740-8 1070196 | |[VGS2790-8 1070197
VG2740P 1070198 |i{VGS3721-8 1070197
VG2740P-8 1070198
VG2742PR 1070198
VG2742PR-8| 1070198

VG/Y



jamato

PIRZUBRERIEH
VAMATO SEWING HACHINE MFE.£0,L70

P/N 9730149 (P/I/H)

No.2 Edited in 2006.1
(VG/Y) Printed in Japan 2006.2.2HQ®)



	目次
	[P1]   1. 据付方法
	[P1]   1.1 テーブルカット図
	[P1]   1.1.1 上乗せ式(Aタイプ)
	[P2]   1.1.2 上乗せ式(Bタイプ)
	[P3]   1.1.3 半沈式

	[P4]   1.2 配線
	[P4]   1.2.1 モータの配線
	[P4]   1.2.2 ランプの接続
	[P5]   1.2.3 Rコネクタの接続

	[P6]   1.3 モータの設定
	[P6]   1.3.1 簡易設定
	[P7]   1.3.2 縫い速度の設定
	[P8]   1.3.3 糸切り動作の解除

	[P8]   1.4 シンクロナイザの調節

	[P9]   2. 日常点検
	[P10] 3. ベルトの交換
	[P11] 附録

	CONTENTS
	[P13]   1. Installation
	[P13] 1.1 Table cutting diagram
	[P13] 1.1.1 Table top type(Type A)
	[P14] 1.1.2 Table top type(Type B)
	[P15] 1.1.3 Semi-submerged type
	[P16] 1.2 Wiring
	[P16] 1.2.1 Wiring motor
	[P16] 1.2.2 Connecting lamp
	[P17] 1.2.3 Connecting R Connector

	[P18] 1.3 Setting motor
	[P18] 1.3.1 Sinple setting
	[P19] 1.3.2 Setting sewing speed
	[P20] 1.3.3 Release of thread cutting operation
	[P20] 1.4 Adjusting synchronizer



	[P21] 2. Regular maintenance
	[P22] 3. Changing timing belt
	[P23] Appendix

	ILLUSTRATED SPARE PARTS LIST
	VG/Y(1)
	VG/Y(2)
	VG/y(3)




